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3.1 Power
3.1.1 Test Result
Maximum Average Conducted Output Power (dBm
Mode TX Frequency g P P\ (dBm) Verdict
Type (MHz) ANT1 Limit
2412 6.08 <=30 Pass
802.11b SISO 2437 6.21 <=30 Pass
2462 7.35 <=30 Pass
2412 6.75 <=30 Pass
802.11g SISO 2437 6.76 <=30 Pass
2462 6.76 <=30 Pass
802 2412 7.81 <=30 Pass
11n _
(HT20) SISO 2437 7.77 <=30 Pass
2462 7.75 <=30 Pass
802,11 2422 10.88 <=30 Pass
.11n _
(HT40) SISO 2437 10.77 <=30 Pass
2452 10.84 <=30 Pass

Notel: Antenna Gain: Antl: 5.00dBi;
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4. Maximum Power Spectral Density
4.1 PSD

4.1.1 Test Result

Mode TX Frequency Maximum PSD (dBm/3I.<H'z) Verdict
Type (MHz) ANT1 Limit
2412 -16.96 <=8 Pass
802.11b SISO 2437 -15.20 <=8 Pass
2462 -15.53 <=8 Pass
2412 -17.59 <=8 Pass
802.11g SISO 2437 -18.40 <=8 Pass
2462 -17.74 <=8 Pass
2412 -16.51 <=8 Pass
EzOHZT';é)” SISO 2437 116.85 <=8 Pass
2462 -16.47 <=8 Pass
2422 -16.22 <=8 Pass
EiOH%leé;] SISO 2437 -16.79 <=8 Pass
2452 -16.80 <=8 Pass

Notel: Antenna Gain: Antl: 5.00dBi;
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4.1.2 Test Graph
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5. Unwanted Emissions In Non-restricted Frequency Bands
5.1 Ref

5.1.1 Test Result

TX Frequency Level of Reference

Mode Type (MHZ) ANT (dBm)

2412 1 243

802.11b SISO 2437 1 -i.ig

2462 1 "

2412 1 -5.70

802.11g SISO 2437 1 =73

2462 1 -5.95

500 2412 1 -4.91
dln

(HT20) SISO 2437 1 5.26

2462 1 -5.34

- 2422 1 -4.78
d1n

(HT40) SISO 2437 1 4.8

2452 1 -5.13

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.1.2 Test Graph
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5.2.1 Test Result
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Mode T-;:)(e Fr((a’\c;lll{'ezr;cy ANT Level (z; gr?]f)erence (I(_jg::]t) Verdict
2412 1 -1.19 -31.19 Pass
802.11b SISO 2437 1 -1.19 -31.19 Pass
2462 1 -1.19 -31.19 Pass
2412 1 -5.70 -35.70 Pass
802.11g SISO 2437 1 -5.70 -35.70 Pass
2462 1 -5.70 -35.70 Pass
2412 1 -4.91 -34.91 Pass
EzOHZT';(l))” SISO 2437 1 -4.91 -34.91 Pass
2462 1 -4.91 -34.91 Pass
2422 1 -4.78 -34.78 Pass
Eilql%rzllcl);] SISO 2437 1 -4.78 -34.78 Pass
2452 1 -4.78 -34.78 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.

kel H
2 Inspection & Testing Services _

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciﬁon ssues defined therein. Any holder of this aocumsn§ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obllgatlons under the transactlon documents. This document cannot be reproduced
except in full, without prior written . Any ized alteration, forgery or falsification of the content or
appearance of this document is untawful and offenders may be prosecuted to the fullest extént of the law. Unless otherwise stated the

results shown in this test report refer only to the sample(s) tested and such sample(s)are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn
) 88663988 f (86-755) 26710594  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 126 of 135

5.2.2 Test Graph

802.11b_LCH_2412MHz_Ant1 (SISO) NTNV

10 Ant: Ant1 ESISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz
0+ | VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
104 -| SweepTime: 11.71 ms
Sweep: Continue
204
Limit=-31.19 dBm
Maker
- 304 1. 2396.550 MHz
c -52.87 dBm
o 2.2400.000 MHz
] -54.02 dBm
= 401
o
>
3
504
_60 L
704 -
_80 B
—— Trace
i i i i i i i i i — Limit
-90 T T T T T T T T T
2310.0 2432.0
Frequency (MHz)
802.11b_LCH_2412MHz_Antl (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
| VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

Limit=-31.19 dBm
Make

laker

1.2412.970 MHz
-4.06 dBm

2.24702.857 MHz
-44.80 dBm

Level (dBm)

— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 127 of 135

802.11b_MCH_2437MHz_Antl (SISO)_NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

Limit=-31.19 dBm
Make

laker

1.2436.276 MHz
-4.76 dBm

2.24769.444 MHz
-44.81 dBm

Level (dBm)

— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

802.11b_HCH_2462MHz_Antl (SISO)_NTNV

Ant Anm gSISO)
Start
Stop 2500 MHz

VBW 30[] kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
SweepTime: 5.57 ms
Sweep: Continue

L\mk|1=-31 19 dBm

Maker

— 1.2484.000 MHz
= -59. m
o 2.2483.500 MHz
S -62.80 dBm
-

©

>

5}

-

| | | | | | | | | — Limit
=90 T T T T T T T T T
2442.0 2500.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Servuces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch
SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402

Page:

128 of 135

802.11b_HCH_2462MHz_Antl (SISO)_NTNV

Level (dBm)

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

Limit=-31.19 dBm
laker:
2462910 MHz

=z

-3.06 dBm
24705.354 MHz.
-44.01 dBm

N

—— Trace
| —— Limit
-90 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11g_LCH_2412MHz_Antl (SISO)_NTNV
Y At Ani (S190)
Start.
Slop 2432 MHZ
0 VBW 30[] kHZ
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441
04— SweepTime: 11.71 ms
Sweep: Continue
_20 4
Limit=-35.7 dBm
Maker
—~ B304 | 1.2399.850 MHz
€ %4857 dBm
o 2.2400.000 MHz
5 -50.69 dBm
=404
Qo
>
5}
— 50 4
S04
_70 L
.04
! — Limit
=90 T T T T T T T T T
2310.0 2432.0

Frequency (MHz)

i} F #
Inspectlon & Testmg Servuces

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the C: , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong ab.Xirong TechnoPark, Fengtang Roat, Fuyong Subdistit, Bao'an, Shenzhen, Cia 518103

p ,-A

t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn

FE - R - EREEAEEREAEEENEERAREE @4 518103 1 (86-755)88663988 f (86-755)26710594 sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 129 of 135

802.11g_LCH_2412MHz_Ant1 (SISO) NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

L\mk|1135 7 dBm

er
2412.970 MHz
-6.84 dBm
24652.917 MHz
-51.06 dBm

N ooz
[0

Level (dBm)

— Trace
—— Limit

25000.0
Frequency (MHz)

802.11g_MCH_2437MHz_Antl (SISO)_NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mk|1=-35 7 dBm

==
o

er
2437.940 MHz

N

-1.3 m
24689.540 MHz
-49.84 dBm

Level (dBm)

—— Trace

—— Limit
30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong lab. Xinlong TechnoPark, Fengtang Road, Fuyong Subdistrict, Bao'an, Shenzhen, China 518103 t (86-755) 88663988 f (86-755) 26710534 www.sgsgroup.com.cn

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 130 of 135

802.11g_HCH_2462MHz_Antl (SISO)_NTNV

10 Ant: Ant1 gSISO)
Start: 2442 MHz
Stop: 2500 MHz
RBW: 100 kHz
04 -| vBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
104 -| SweepTime: 5.57 ms
Sweep: Continue
204
Limit=-35.7 dBm
Maker
—_ 301 1.2488.100 MHz
c -56.39 dBm
o 2.2483.500 MHz
5 -58.78 dBm
= 40
o
>
3
sS04
_60 B
704
_80 B
—— Trace
! ! ! ! ! ! ! ! ! — Limit
-90 T T T T T T T T T
2442.0 2500.0
Frequency (MHz)
802.11g HCH_2462MHz_Ant1 (SISO) _NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mk|1=-35 7 dBm

==
[

er
2462.910 MHz

N

-7.2 m
24657.079 MHz
-50.88 dBm

Level (dBm)

—— Trace
—— Limit

25000.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Servuces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 131 of 135

802.11n(HT20)_LCH_2412MHz_Antl (SISO)_NTNV

Ant: Ant1 ESISO)
Start: 2310 MHz
Stop: 2432 MHz
RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 2441

| SweepTime: 11.71 ms
Sweep: Continue

Limit=-34.91 dBm
Make

laker

1.2399.900 MHz
-43.88 dBm

2.2400.000 MHz
-45.22 dBm

Level (dBm)

— Trace
—— Limit

-90 : : : : : : : : :
2310.0 24320

Frequency (MHz)

802.11n(HT20)_LCH_2412MHz_Antl (SISO)_NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

Limit=-34.91 dBm
ker:

2412.138 MHz

-6.72 dBm

24715342 MHz

-50.89 dBm

==
[

Level (dBm)

—— Trace
—— Limit

30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Sennces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch
SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402

Page:

132 of 135

802.11n(HT20)_MCH_2437MHz_Ant1 (SISO) NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

Limit=-34.91 dBm
lake

Maker
—_ 1. 2437 940 MHz
=] -5.97 dBm
o 2.24735.318 MHz
o -50.52 dBm
©
>
[H)
—
—— Trace
| —— Limit
-90 T T T T T T T T T
30.0 25000.0
Frequency (MHz)
802.11n(HT20) HCH_2462MHz_Antl (SISO)_NTNV
iy At Ani (SI50)
Start.
Slop 2500 MHZ
0 VBW 30[] kHZ
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1161
04— SweepTime: 5.57 ms
Sweep: Continue
_20 4
Limit=-34.91 dBm
Maker
s Rl e 1. 2492 050 MHz
= -55. m
o 2.2483.500 MHz
Lol -59.01 dBm
=404
[
>
5}
— 50 4
S04
_70 L
.04
! — Limit
=90 T T T T T T T T T
2442.0 2500.0

Frequency (MHz)

i} F #
Inspectlon & Testmg Servuces

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the C: , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

p ,-A

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch
SZCCS-TRF-01 Rev. A0 Aug01,2022 Report No.: FYCR221000041402

Page:

133 of 135

802.11n(HT20)_HCH_2462MHz_Ant1 (SISO) NTNV

Level (dBm)

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

Limit=-34.91 dBm
lake

er
2462.910 MHz
-6.58 dBm

=z

N

24647.923 MHz
-49.61 dBm

— Trace
—— Limit

25000.0
Frequency (MHz)

802.11n(HT40)_LCH_2422MHz_Ant1 (SISO)_NTNV

iy At Ani (S150)
Start.
Slop 2462 MHZ
0 VBW 30[] kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 3041
04— SweepTime: 14.59 ms
Sweep: Continue
_20 4
Limit=-34.78 dBm
Maker
— 307 | 1.2399.450 MHz
€ 242,60 dBm
o 2.2400.000 MHz
Lol -45.57 dBm
= 404
[
>
]
_50 B
S04
_70 L
.04
—— Trace
— Limit
=90
2310.0 2462.0

Frequency (MHz)

i} F #
Inspectlon & Testmg Sennces

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsni S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in full wuhout prior written app | of the C: , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong ab.Xirong TechnoPark, Fengtang Roat, Fuyong Subdistit, Bao'an, Shenzhen, Cia 518103

p ,-A

t (86-755) 88663988 f (86-755) 26710594 www.sgsgroup.com.cn
t (86-755) 88663988 f (86-755) 26710594 sgs.china@sgs.com

PE - R - ERRBAGEREXESENEERAERE  #%: 518103
1
Member of the SGS Group (SGS SA)




Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 134 of 135

802.11n(HT40)_LCH_2422MHz_Antl (SISO)_NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

| VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001

| SweepTime: 2.39 s
Sweep: Continue

L\mk|1134 78 dBm

er
2420.461 MHz
-5.18 dBm
24692.037 MHz
-50.76 dBm

==
o

Level (dBm)

— Trace
—— Limit

25000.0
Frequency (MHz)

802.11n(HT40)_MCH_2437MHz_Ant1 (SISO)_NTNV

Ant: Ant1 (SISO)
Start: 30 MHz

Stop: 25 GHz

RBW: 100 kHz

VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

L\mk|1=-34 78 dBm

==
[

er
2437.940 MHz

N

-5.8 m
24280.864 MHz
-51.04 dBm

Level (dBm)

—— Trace

—— Limit
30.0 25000.0
Frequency (MHz)

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urlsd ciion ssues defined therein. Any holder of this aocumsn{ S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents. This document cannot be reproduced
except in full wuhout prior written app | of the Comp A Any ized alteration, forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



Compliance Certification Services (Kunshan) Inc. Shenzhen Branch

SZCCS-TRF-01 Rev. A/0 Aug01,2022 Report No.: FYCR221000041402
Page: 135 of 135

802.11n(HT40)_HCH_2452MHz_Ant1 (SISO)_NTNV

10 Ant: Ant1 gSISO)
Start: 2412 MHz
Stop: 2500 MHz
RBW: 100 kHz
04 | vBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1761
104 -| SweepTime: 8.45 ms
Sweep: Continue
204
Limit=-34.78 dBm
Maker
—_ 301 1.2483.950 MHz
c -50.06 dBm
o 2.2483.500 MHz
5 -50.69 dBm
= 404
©
>
[} '
— 504y
_60 L
704
_80 B —
—— Trace
! ! ! ! ! ! ! ! ! — Limit
-90 T T T T T T T T T
2412.0 2500.0
Frequency (MHz)
802.11n(HT40) HCH_2452MHz_Antl (SISO)_NTNV
10 Ant: Ant1 (SISO)
Start: 30 MHz
Stop: 25 GHz
RBW: 100 kHz
VBW: 300 kHz

Detector: Peak
TraceType: MAX Hold
SweepPoint: 30001
SweepTime: 2.39 s
Sweep: Continue

Limit=-34.78 dBm
ker:

2453755 MHz

-6.0! m

24696.198 MHz

-50.75 dBm

==
[

Level (dBm)

—— Trace
—— Limit

25000.0

Frequency (MHz)

- End of the Report -

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ang urlsd ciion ssues defined therein. Any holder of this aocumsnf S
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transactlon documents This document cannot be reproduced
except in fuII wnhout prior written app | of the Comp A Any , forgery or falsification of the content or
is s may to the fullest extent of the law. Unless otherwise stated the
results shown mthls test report refer only to the sample(s) testeJ’and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Fuyong b Xirkng TechnoPark, Fengtang Road, Fuyong Subdstit, Bac'an, Shenzhen, Crina 518103t (86-755) 88663088  f (86-755) 26710504  www.sgsgroup.com.cn

i} F #
Inspectlon & Testmg Servuces

FE - EREEAGERBCESENEREAERE  #%: 518103 t (86-755)88663988 f (86-755) 26710594 sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



